PSA

COMSULTING
AUSTRALIA

i:J THE ODOUR
‘UNIT G

PSA CONSULTING

Baiada Poultry Pty Ltd —

Proposed Poultry Processing Facility
Odour Impact Assessment

Oakburn, NSW
Final Report

Version 2 - July 2020



a ‘ THE ODOUR
UNIT -

THE ODOUR UNIT PTY LTD

THE ODOUR UNIT PTY LTD

BAIADA POULTRY PTY LTD

ABN 53 091 165 061 ABN 96 002 925 948

ACN 091 165 061

Level 3 Suite 12

642 Great Western Highway

56 Church Avenue PENDLE HILL NSW
MASCOT NSW
P: +61 2 9209 4420 P: +61 2 9842 1028
E: info@odourunit.com.au E: dean.kent@baiada.com.au
W: www.odourunit.com.au W: www.baiada.com.au

This document is the Odour Impact Assessment for the Proposed Oakburn Poultry
Processing Facility located at Oxley Highway, Westdale, NSW. It may only be used
[...]
= Construction of an integrated poultry processing plant consisting of:

o 36,000 m? of Gross Floor Area providing for live bird storage,
processing, chilling, cold store and distribution facilities;

o 1,600 m? workshop and store building;

o 4,100 m? of ancillary administration, staff amenities and childcare
space;

o Wastewater Treatment Plant (WWTP) and Advanced Water Treatment
Plant (AWTP); and

o Installation of ancillary infrastructure, landscaping and services.

» Increase the approved level of poultry processing on the site to a maximum
of 3 million birds per week;

» Increase production at the existing rendering plant to a maximum of 1,680
tonnes of finished product per week (240 tonnes / day 7 days a week); and

= Operation of all aspects of the site facility up to 24 hours per day, 7 days a
week with no restrictions.”

Since lodgement of the OIA and Environmental Impact Statement, and receipt of
submissions, Baiada proceeded with further detailed design and planning of the
proposed PPF, which has resulted in an amended development layout, as follows:

» Total ground floor area: 39,810 m?;
» Processing area: 30,273 m?;

» Office area: 4,848 m?;

PSA CONSULTING 4
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



a ‘E}ﬂﬁo"m’“ THE ODOUR UNIT PTY LTD

» Child care area: 346 m?;
* Maintenance 1,118 m?; and
» \Wastewater Treatment area: 3,225 m?2.

While the design of the facility has been amended, the operational aspects of the
proposed PPF operations (i.e. production volumes and processes, etc.) generally
remain consistent with the previously submitted OIA and Environmental Impact
Statement.

The potential key odour emission sources from the proposed PPF and an on-site
sensitive receiver have been described in Section 2.3.

2.3 PRopPOSED PPF ODOUR SOURCES

Based on the ground floor plan shown in Figure 2.3, the key odour sources derived for
the proposed PPF are as follows:

» Receival of live birds into the reception hall ventilation comprising of five roof
fans; and

= Processing Lines 1 & 2, which consist of seventeen roof fans, ventilating process
areas including but not limited to:

o Receival of live birds into the reception hall via trucks;

o Livestock preparation including stunning, shackling and kill;
o Scalding and de-feathering;

o Evisceration and inspection;

o Removal and transport of offal, co-products and by-products to the PRP;
and

o Primary treatment, processing pumps, waste staging and crate wash.
2.3.1 Ancillary Childcare Centre

It is proposed to operate a childcare centre on-site at the location indicated in Figure
2.2.

2.3.2 WWTP Odour Sources

A WWTP and AWTP concept process design for the PPF was completed by Hydroflux
Industrial Pty Ltd (Hydroflux) that proposed to treat up to 8 million litres (ML) of
wastewater from the PPF and allow recovery for up to 7.2 ML for reuse as potable water
per day. All wastewater from the PRP will be treated separately by the operational
WWTP, which is designed to accommodate up to 3 million birds per week with a
contingency buffer (Hydroflux Industrial, 2020).

PSA CONSULTING 5
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



a ‘E}ﬂﬁo"m’“ THE ODOUR UNIT PTY LTD

The PRP wastewater would continue to be screened within the PRP where it is sent to
be treated in a 25 ML Covered Anaerobic Lagoon (CAL) before being polished in a 5
ML Sequencing Batch Reactor (SBR). The liquid is discharged into two 5 ML Clear
Wells (CW) before discharge to sewer. All wastewater from the PRP is currently
operational and has been designed to accommodate additional volumes associated
with the PPF. The treated wastewater from the PRP based operations will continue to
be discharged to the sewer. An odour impact assessment for the PRP WWTP upgrade
was completed by TOU in March 2018 (Hayes & Munro, 2018) and have been included
as odour sources in this OIA report.

The wastewater from the proposed PPF will be treated with primary and secondary
treatment processes by the WWTP involving dissolved air floatation (DAF) and a
membrane bioreactor (MBR). The 8 ML/day design is expected to contain five
membrane train. The effluent from the MBR is then further treated by the AWTP for
reuse at the PPF by reverse osmosis, chlorination, ultraviolet light and remineralisation
processes designed to exceed reuse water quality standards set out by various
authorities (Hydroflux Industrial, 2020). The layout of the WWTP and AWTP is
illustrated in Figure 2.3, and process flow diagram is available in Figure 2.4.

For this OIA report, the primary and secondary treatment stages of the WWTP process
are considered to contribute significantly to the odour emission profile for the proposed
PPF. The tertiary treatment process, including the AWTP process units, will be
negligible odour emission contributors and have not been given any further
consideration. The key odour sources from the WWTP include:

= Primary Treatment Building (PTB) comprising of grit removal, screening, DAF
and sludge treatment;

* A balance tank;

= Two pre-anoxic tanks;

= Two aerobic tanks;

= Two post-anoxic tanks; and

= Two MBR trains.

PSA CONSULTING 6
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



mm ODOUR
b UNIT

THE ODOUR UNIT PTY LTD

BIT.
CONG.
EX-CONC.

PAVEMENT LEGEND

HOT MIX BITUMEN
CCONCRETE FOR HEAVY VEHICLES
EXISTING CONCRETE

x
; B
|
e d
-
L I,i,‘
- : ,
: -
R
% s
Lo .?
=2, ¢ ‘\.‘ -
o &
o e
vif‘"" ._:h‘ "‘"""'m:\
B i
y \

Child Care Centre 1

OAKBURN PROCESSING PLANT

@ SITE PLAN

AT soae 0810 DRAWNO 0.
16.06.20 1:2000@A1 19106 SK10

ARCHITECTS

OXLEY HIGHWAY, TAMWORTH

Sutn 702, 83 Maurt Sireet, Nerth Sydnoy NSW 2060

HEAVY DUTY CONCRETE (25,515sqm)

EXISTING CONCRETE (6,525sqm)

LLIGHT DUTY PAVEMENT (36,000sqm)

E

Figure 2.2 — Site plan for the proposed PPF

PSA CONSULTING
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



SRR
THE ODOUR THE ODOUR UNIT PTY LTD

/03
\ SK-14
4
FREEZER
STORE
EXISTING
BOILERS
EXISTING RENDERING
PLATE
FREEZER
: FORK
|
] - [ —
|
|
|
|
I
| COLD STORE
ly
Iz
15
[
£
Ig
- FISE VEHICLE I§
w2 FRRosTAS 1£
1= HIGH BAY
4 I WAREHOUSE
REGEVAL : [ we | % oo
¥ = CHEMEALS COANG | cowpressen praRr §§ §§ gegqrommy [cSoUNG
| B & |& » i
z
STUNNING KLLLINEZ | © ! { H
3 ! :
2 : v ! :
B | FCORIOR | FREWALL
“w 1
0l0]0{0 : '
TRUCK | ! z .
WASH 2 : TR (Dt e (RS
| )
1 i g
e I i
LANDSCAPE g S
PROCESSING s BY PRODUCTS = =
SHACKLING PRIMARY PACKING PET FOOD PACKING WoRK  FRe |
‘CORRIDOR
EVISCERATION INSPECTION coRRoR E!
£
El MATURATION CHILLING ES EREWNL:
z EVISCERATION LINE 2 ¥ SECONDARY PROCESSING
BIRD CRATE = x RECEIVAL
BIRD CRATE g
DRCATGH WASH we ’PRAYER | MEALS I ’ CLEANERS{ QA ]OFFICE £
WILLLINE 1 SIE 8 SHOCK CHILLING
FIRE WALL CORRIOR FIRE WALL
FREWALL
ELECTRICAL |crp |  ELECTRICAL FOOT PROCESSING E
s g MATURATION CHILLING CRATE WASH
g EVISCERATION INSPECTION
g Fl WEIGH bt
9 g EVISCERATION LINE 1 SHOCK CHILLING
SANITATION
| {
S [ S— S - ! OFFICE
) ) 1
| | ‘
I 0 -
/01 /02 |/ 03 ( 04
{ {
SK-14 \ SK-14 SK-14 \ SK-14
h by A

DRAWING TITLE

OAKBURN PROCESSING PLANT GROUND FLOOR PLAN
ARCHITECTS PROCESSING FACILITY

OXLEY HIGHWAY, TAMWORTH

230620 1:500@A1 19106 SK11.

Figure 2.3 — Ground floor layout of the integrated PPF operations

PSA CONSULTING
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



THE ODOUR

UNIT -~ THE ODOUR UNIT PTY LTD
POLYMER
CATIONKC POLYELECTORLYTE > >
T T\
/T /T > > /T M /T o %REE#&?&NE >
SUPPLEMENTARY N .
CARBON DOSAGE (1) o\ /N o\ M
(MOLASSES. GLYCERINE ETC)/ g | | |
M N 1| SLUDGE DEWATERING | M M o SLUDGE
- = T~| SECONDARY SLUDGE B 8) L >
INORGANIC COAGULANT  \ 1 T Ty NOTE. 4
FOR CHEMICAL M M M > | E— |
PHOSPHORUS REMOVAL _/ . ~ |
o ) M - ol SWGEDEWATERNG | | () PRRARY SLUDGE
> 4 . FOR LOW GRADE RENDERING
<> {4) | PRIMARY SLUDAE | CONTAINS METAL SALTS
? o NOTE. &
© | 5!
|_SLUDuE HANDLINU_I
[ T = v 1 1 [P eS| B T - ==y Sl ars e e oy ===
| L1 ] | L | L | L [ ] | SECONDARY EFFLUENT
INFLUENT X Fn I PRIMARY TREATMENT @ ol CHEMICAL DISSOLVED @ o PRE-ANOXIC AEROBIC POST-ANOXIC MEMBRANE (OPTIONAL)
HASTEWATER FRON 7 U ™1 FLOW BALANCING, GRIT AIR FLOTATION REACTOR REACTOR REACTOR BIOREACTOR |
| | removaL & SCREENING W/ REACTION TANKS | | | I
| MA REATMEN | [ SECONDA REATMEN |
Lo b L PoMARy TeeaTWeNT, o . . . 1 . .  SECONDARY TRENTMENT | 1 | . j
NOTE. 6
PH ADJMSTMENT \

(7)
-/ =y
AIR FROM BLOWERS ©
EEEE. ) ; RE

AM
> a0\ ) (20)—————»{ TO EXISTING RENDERING

CLEAN N PLACE \ [ WWip
MER MEMBRANE -
CLEANING CHEMICALS
PRE-TREATMENT CHEMICALR\ -
ANTISCALANT AND PH &7
ADASTMENT, ETC / <F

\
y

R —— Iy e e AR e R G e O P e e e S
R MEVBRANE S | REVERSE OSMOSIS PERMEATE HOLDING ULTRAVIOLET REMINERALISATION CHLORINATION VALIDATION TANK | RE-USE WATER
CLEANING CHEMCIALS / | MULTI STAGE SYSTEM TANK LIGHT TREATMENT CALCITE FLTERS J
| ] = \
L ADVANCED TREATMEI\IT_‘
CARBON DIOXIDE OR \ _—— — — —  — — — — — — — — — — L
AQD TO ASSIST WITH o

EVAPORATION

NOTE. 6
REMINERALISATION /
CHLORINE > N

IRE

®

SODIUM HYPOCHLORITE / I I
. N\ o]  ACCELERATED e | CONCENTRATE
PROCESS FLOWS i %) EVAPORATION PONDS \8} i?,'.‘,‘.’,‘.;&{{sﬁ{““”ﬁ"‘
STREAM DESCRIPTION TAG No. |vALUE UNIT
INFLUENT 1 8000 | kL/day
: WATER QUALITY ESTIMATES

BALANCED FEED 7O DAF 2 8000 |kL/day
FEED TO SECONDARY TREATMENT 3 8000 | kL/day STREAM DESCRIPTION TAG NO. VOLUMETRIC FLOW coo BOD ™ TKN TP PO4-P TS TSS TDS
PRIMARY SLUDGE TO DEWATERING - NOTE 1 4 10502.4 | kg TSS/day - # KL/day el [mait [men [met [meit | met [ men Wl g
COAGULANT TO DAF - NOTE. 2 5 4998.2 |kg/day Ferric Chloride 42%
MIXED LIQUOR RETURN ¢ 32,000 64,000 |kL/day INFLUENT 1 8000 | 3970 | 2380 210 210 40 6 2700 | 1300 1400
RETURN ACTIVATED SLUDGE 7 8000 |kL/day FEED TO SECONDARY TREATMENT 3 8000 1500 899 210 210 10 10 1600 200 1400

: ; 3.2 |kL/day
MEMBRANE BIOREACTOR ERFLUENT S foas 2] e - - MEMBRANE BIOREACTOR EFFLUENT 8 8000 50 20 21 15 1 1 1405 5 1400
COAGULANT TO SECONDARY TREATMENT - NOTE. 2 9 1249,6 | ka/day Ferric Chloride 42%
AERATION FOR AEROBIC REACTOR 10 21960 |[Nm3/hr @ 620 mBar.g TREATED WATER FOR RECYCLING 15 7200 : 4 3 s . - 50 - 200 : 50- 200
AERATION FOR MEMBRANE SCOUR 11 13000 |Nm3/hr @ 570 mBar.g RESERVE OSMOSIS CONCENTRATE 16 800 250 200 210 150 312 272 13600 50 13550
WASTE ACTIVATED SLUDGE - NCTE. 1 12 3077.6 | kg 155/day

CONCENTRATE POST EVAPORATION 19 80 2500 2000 2100 1500 312C 2720 136000 500 135500
DEWATERED SECONDARY SLUDGE 13 2923.7 | kg TSS/day
DEWATED PRIMARY SLUDGE 14 9977.3 | kg TSS/day NOTES NOTE:S
e - 72000/ 1. PRELIMINARY CALCULATIONS SUGGEST 1,041KG TSS IS PRECIPITATED DUE TO CHEMICAL P REMDVAL. FOR DESIGN PURPOSES IT HAS BEEN ASSUMED
’ - /day % g
RESERVE QSMOSIS CONCENTRATE 16 800 JkL/day THAT 80% OF THIS SLUDGE IS PRODUCED DURING PRIMARY TREATMENT, WITH THE RESIDUAL PRODUCED IN THE SECONDARY TREATMENT PROCESS.
SUPPLEMENTARY CARBON - NOTE 3. 17| AS REQUIRED FOR DENITRIFICATION PERFORMANCE. 2. ESTIMATED FERRIC CHLORIDE DOSAGE IS 3,123.9 KG/DAY AS 42% SOLUTION. ASSUMPTION HAS BEEN MADE THAT THIS IS DOSED 4:1INTO PRIMARY AND
SECONDARY TREATMENT STAGES. MOLAR RATIO OF 2:1 [METALMPHOSPHATE] USED FOR CALCULATIONS,
c kL/d
EVARORATION OF CONEENTRATE 18 720155.98Y 3. SUPPLEMENTARY CARBON DOSAGE MAY BE REQUIRED TO ACHEVE TARGET TOTAL NITROGEN VALUES IN THE EFFLUENT.
CONCENTRATE POST EVAPORATION 19 80 |kL/day 4. WATER CONTENT OF DEWATERED SLUDGE HAS NOT BEEN CONSIDERED IN THE MASS BALANCE.
; — - r Elronth 5. IMPACT OF CHEMICAL DOSING FOR PH CORRECTION, DISINFECTION AND CLEANING HAS NOT BEEN CONSIDERED IN THIS MASS BALANCE.
AEVERSE SRMOSE U S THEAMTCERTING WWIE 2 ot LA 6. SECONDARY AND ADVANCED TREATMENT SPLIT INTO TWO PARALLEL TREATMENT TRANS
Figure 2.4 — Process flow diagram of PPF WWTP and AWTP
PSA CONSULTING 9

BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



a ‘E}ﬂﬁ-o"m-“ THE ODOUR UNIT PTY LIMITED

2.3.3 Existing Protein Recovery Plant Odour Sources

The odour sources assumed for the existing PRP are the same as those used for the
previous TOU odour impact assessment report for the Stage One WWTP upgrade
(Hayes & Munro, 2018). The PRP odour sources assessed were:

» High-Temperature Rendering (HTR), namely:
o Processing, and
o Storage/dispatch;

*» Low-Temperature Rendering (LTR), namely:
o Processing; and
o Storage/dispatch;

= Raw materials receival area/loading bay;

= HTR processing biofilter system; and

» LTR processing biofilter system.

The fugitive (non-biofilter) odour emissions from the PRP building were updated from
measurements taken by TOU on 8 August 2018.

2.4 POTENTIAL FOR DUST IMPACTS

Based on TOU’s experience with poultry processing facilities across Australia,
processing, rendering and wastewater sources are high in moisture and low in
particulate emissions. Moreover, it is inferred from the low odour concentrations
measured from live bird storage at the Out Street facility that the particulate levels will
be correspondingly low given the accepted nexus between odour and dust across many
industries. Consequently, TOU’s analysis of dust impacts is as follows:

= the nature of all processing, rendering and wastewater sources of the proposed
facility is not high risk (compared with, for example, feed mills);

» the site car-parks and roadways will be sealed; and
» there is a large separation distance to the nearest residential dwellings;

With due consideration to the above operational analysis for the proposed PPF, it is
TOU'’s assessment that the risk level of adverse dust impact is of very low potential; and
that a refined quantitative assessment is not required.

2.5 POTENTIAL FOR AIR QUALITY IMPACT FROM BOILERS

To satisfy the process demands of the operations for the proposed PPF, two existing
10 megawatts (MW) and one existing 15 MW natural gas-fired boilers will be employed.
It is well established that the combustion of fuels in equipment such as boilers results in

PSA CONSULTING 10
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



THE ODOUR
a ‘UNfr 0% THE ODOUR UNIT PTY LIMITED

atmospheric emissions of substances. The volume and nature of emissions depend on
several factors including fuel composition and consumption, boiler design and
operation, as well as pollution control devices. It is understood that all previous tests
and results commissioned by Baiada to date are well under the POEO (Clean Air)
Regulation 2010, Group 6 emission standards for the three existing boilers. If required,
any new boiler acquired for the new processing will also be natural gas-fired, sized
similarly and with an equivalent emission performance specification.

It should be noted that emission factor for sulphur dioxide (SO2) is dependent on the
amount of sulphur in the fuel gases. For the proposed PPF, it is understood that the
composition of the natural gas to be used by the boilers will contain negligible levels of
sulphur and other contaminants that may affect efficient combustion performance and
emissions discharge to air from the boiler stacks. This is supported by results of
previous testing of the boilers completed in February 2016, shown in Table 2.1.

Table 2.1 — Boiler testing results: Februar

CO2% 5.9 9.5 7.5 9.2 6.3 9.5
02 10.6 4.1 7.7 4.6 9.8 4.1
CO (ppm) 166 30 52 35 264 23
Temp (°C) 109 134 105 126 96 133
NOx (ppm) 2 34 17 37 1 17

If secondary fuel such as biogas from the CAL (or an alternative energy source other
than natural gas) is to be used, an on-site assessment will need to be conducted upon
commissioning to validate the air emissions performance from the boiler stacks are
complaint with under POEO (Clean Air) Regulation 2010, Group 6 emission standards.
However, with regards to the large separation distances to nearest sensitive residences
the boiler emissions are unlikely to cause adverse effects.

PSA CONSULTING 11
BAIADA POULTRY, OAKBURN - PROPOSED POULTRY PROCESSING FACILITY ODOUR IMPACT ASSESSMENT



’d ‘ THE ODOUR
UNIT -

3 ODOUR SOURCES AND EMISSIONS INVENTORY